S
e “\\«»
\\\\\“\\\\\\

3 T
\ eSSy

‘\“‘\\\\\\\\

_‘\\\§}\\\:




National Validation Guidelines for Water Recycling:
Reverse Osmosis Membranes

Project Leader Partners

Marie-Laure Pype The University of Queensland
Advanced Water Management Centre The University of New South Wales
University of Queensland Curtin University

Level 4, Gehrmann Building, Research Road Victoria University

Saint Lucia QLD 4072, AUSTRALIA West Australian Water Corporation
Contact: Marie-Laure Pype m.pype @awmec.ug.edu.au

About the Australian Water Recycling Centre of Excellence

The mission of the Australian Water Recycling Centre of Excellence is to enhance management and
use of water recycling through industry partnerships, build capacity and capability within the recycled
[...]
sensitivity of the sensor prototype, such as background subtraction, was implemented.

- Plastic tips were shown to provide an alternative to silicon membranes for a sulfate sensor
prototype. Also, PVC was incorporated into the organic phase which reduced the current measured
for the sulfate transfer, probably as it decreased the diffusion rate of the ionophore within the PVC-
gelled organic phase.

- Selectivity studies for a range of anions (PO43', H,PO,, 8032', NO3;’, CH3;COQO’, OH, CI and SCN
) were carried out which showed potential interferences by the ions PO,>, NO3', OH, CI.




- Real samples (pre-RO and post-RO) collected in the Beenyup groundwater replenishment trial
plant were studied via CV and DPSV. The data rewealed a significant larger increase of current
than that expected for sulfate. This was further demonstrated by conductivity and ion
chromatography measurements. Chloride (CI) and nitrate (NO3) were found via ion
chromatography to be present in at concentrations of 0.2 and 0.1 mM, respectiwely, in the post-RO
samples collected in the Beenyup groundwater replenishment trial plant. These concentrations
interfered in the sensor response to sulfate.

- Chloride removal strategies have been undertaken and proposed, such as electrolysis of Ag) in
'ghe presence of Cl (5 to form AgCl) A preliminary study showed 73% removal at a 2 x 10° mol-s’

rate.

- A range of new neutral ionophores (9) provided by two research groups, from University of Sydney
and University of Murcia were received. These were screened to assess their potentiality for
binding of the ligand to sulfate. Two of the acyclic isophthalamide based ionophores with
aminomethylpyrrole groups (PIA-1 and PIA-2) donated by University of Murcia showed a reduction
in the potential of transfer of sulfate (ca. 27 and 75 mV) in comparison to the commercial
ionophore.

- Further analysis should be undertaken with the new ionophores and the addition of an ion-
exchange membrane and/or removal of chloride and nitrate from the water samples, in order to
overcome the interferences observed in dealing with real samples.

The commercially available ionophore for sulfate enables detection of sulfate based on ion-transfer
electrochemistry. However the selectivity is not sufficient for applications to real samples and hence
dewelopment of new ionophores is crucial to realising a suitable sulfate sensor for water recycling
applications.




Appendix B. Novel online sensors for RO validation

B.1. Introduction
B.1.1. Background

S::CAN spectrometers are a viable tool for online continuous monitoring of critical process parameters
such as monochloramine, TOC, ammonia, temperature, pH, nitrate and total suspended solids. S::CAN
probes also offer the option of reliable trigger alarms (e.g. plant shut down, coagulant dose, sampling and
analysis) in response to changes of water quality parameters within the membrane treatment process.
S::CAN spectrometers could potential replace existing traditional TOC, pH and other analytical
instrumentation installed at Advanced Water Recycling Plants (AWRP). The S::CAN unit can also be
used as a performance monitoring and management tool to assess each process continuously in the
membrane filtration process at an AWRP.

The integration of S::CAN units into the Beenyup AWRP was achieved following a three-week
investigative process in consultation with industry experts from DCM and UF/RO process specialists at
Water Corporation. To understand variability in source water quality and chemical removal through the
RO treatment processes, weekly microbial and chemical sampling of the feed water and product water at
the Beenyup AWRP were performed. The data initially demonstrates approximately 92 - 97% organic
matter removal through the RO treatment process. During the initial trial, a vast array of data was
captured from the S::CAN units. A preliminary review of the data by DCM experts and Water Corporation
process specialists identified suitable trends (in particular TOC profiling) which warranted further
investigations on the applicability and on the limitation of S::CAN probes for online monitoring of Beenyup
AWRP process.

In this context, the ability of S::CAN to detect target chemicals and surrogates was also of particular
interest. Various p-pollutants belonging to different chemical classes such as pesticides (e.g. simazine,
metolachlor, trifluralin), hormones (e.g. ethinylestradiol, estrone), pharmaceuticals (metformin, diclofenac,
carbamazepine), industrial chemicals (triethylphosphate, tolyltriazole) and nitrosamines (NMOR, NDMA)
were initially chosen as potential candidates. These chemicals were selected based on: 1) prior
knowledge of their occurrence in wastewater inflow and outflow to the Beenyup AWRP; 2) existing
studies of recycled water and surface waters from previous suneys and the literature (Drewes et al.,
2008; Van Buynder et al., 2009b; Linge et al., 2012; Tang et al., 2014). Following this, a literature review
was conducted by DCM experts on the potential to detect specific pharmaceuticals, hormones, pesticides
and pollutants using Ultra Violet/Visible (UV/Vis) absorption spectroscopy. In particular, the capability of
UV/Vis spectrophotometry to detect concentrations at a level which may realistically be found in recycled
water was investigated.

B.1.2. Sensor theory

The S::CAN spectrometer probe operates using UV/Vis spectrometry. The analyte/parameter to measure
contained in the water weakens a light beam emitted by a lamp that mowves through the liquid. After
contact with the water, light intensity is measured by a detector over a range of wavelengths specific to
the application. The spectrometer probe measures optical spectra from 200 to 720 nm. Depending on the
application, Spectro::lyser™ UV/Vis can monitor TSS, turbidity, NO3-N, COD, BOD, TOC, DOC, UV 54,
colour, BTX, O3, H,;S, AOC, fingerprints and spectral-alarms, temperature and pressure (Figure 65).
S::CAN spectrometer probes can operate in different water types including surface water, groundwater,
drinking water and wastewater. With the S::CAN spectrometer, up to 8 major parameters can be
measured at once. On this system there is also room for expansion of the range of parameters for future
applications not included above. For special applications (e.g. detection of a specific compound in water)
a spectral range that correlates with the substance/parameter of interest needs first to be identified.
Additional spectral calibrations are also required to accurately detect the substance. A large number of
individual substances can be identified against a fluctuating background matrix and separately quantified
with the application of chemometric methods (e.g. BTX, phenols, solvents, flavouring agents, etc.). In
“event detection” mode, the intelligent “spectral alarm” of the Spectro::lyser™ probe permits detection of
deviations from a normal composition providing an associated alarm signal. (More information is available
at http://www.s-can.at/text.php?kat=5&id=21&langcode or downloading the instruction manual of the
Spectro::lyser™ probe).



http://www.s-can.at/text.php?kat=5&id=21&langcode

UV radiation —» +—— Visible radiation (Vis) ——— »

COD_total

NO2 |

BOD ! Non-compensated spectrum; represents the
a0 JNO3 TOC : dissolved and non-disselved substances |
1 ;
: Berzene 14
15 : Toduane : - 1
" A da "
$00 : NS i Turbichity, TSS (1008l dissolved sobds), elc
: Eranol : ;
' ' 2
50 1 icoD disshlied {-= N0 Turbidity-compensated spectrum; i
¥ = . ] - represents the dissolved components only |
: EE oC N : |
200 250 £l 330 400 450 S00 120 4 &850 00 T

[N anometer] B e e ]

Figure 65. Parameters found in the UV/Vis region for the S::CAN instrument.

For a given compound to be detected directly by UV/Vis absorption spectrometer methods it must have a
distinct UV/Vis absorption spectra and absorb strongly enough to be detected against the background
water matrix absorption variability. The presence of unusual compounds is likely to be detectable against
this background matrix if they are present in sufficient concentration to cause a UV/Vis absorption of a
similar or greater magnitude to the usual variability at a given frequency/s (as opposed to the magnitude
of the absorption itself). Detection of specific compounds is usually accomplished by derivative
spectroscopy. Dewviations from normal background water matrix conditions are detected by increases or
decreases in the derivative spectra at different wawelengths. In real time operation, in the event an
expedience is detected a water sample must be drawn for a laboratory forensic analysis in order to
accurately determine the responsible chemical. The instrument would directly drive such auto sampling.
The sensitivity of this method depends on (1) the variation in the background water matrix when no
contaminants are present and (2) the contaminant concentration and absorption pattern.

B.1.3. Aims of the project

The aims of this work package were to:

- Conduct offline tests on the sensitivity and selectivity of the S::CAN probe toward the detection of
target chemicals and surrogates including simazine, metolachlor, trifluralin, metformin,
carbamazepine and N-Nitrosodimethylamine in RO water

- Conduct preliminary offline Fluorescence Excitation-Emission matrix tests on a benchtop
fluorimeter to assess the detection of selected target chemicals against the RO water background

- Conduct online-S::CAN measurements of the parameter TOC at Beenyup AWRP and assess
whether the probe can be used to substitute a cabinet Sievers TOC analyser

- Conduct offline measurements using S::CAN to assess R-WT rejection during challenge tests at
Beenyup AWRP

B.2. Materials and Methods

B.2.1. Waterworks at Beenyup WWTP - AWRP

The Advanced Water Recycling Plant (AWRP) is located at Beenyup Wastewater Treatment Plant
(WWTP, Perth, Western Australia). The AWRP treats secondary effluent from the Beenyup WWTP which
receives predominately urban residential sewage. Briefly, at the WWTP, raw wastewater is treated with
screening, grit removal and this wastewater is passed slowly through primary sedimentation tanks. The
treated wastewater which leaves the primary sedimentation tanks (primary wastewater) undergoes
aeration, activated sludge treatment and clarification (secondary wastewater). The majority of the
resulting secondary wastewater is discharged into the Indian Ocean, while a small portion (7 ML-day‘l) is
fed into the AWRP. Treatment at the AWRP consists of chloramination to preserne membranes,
ultrafiltration, reverse osmosis, and UV disinfection for virus inactivation. A schematic of the treatment

91




process at Beenyup WWTP-AWRP is shown in Figure 66. The S::CAN probes are installed in the
following points along the treatment plant: (1) raw wastewater influent; (2) post-ultrafiltration; (3) post-
reverse OsSmosis.

Beenyup WWTP
Oosan
Outfall
1
Primary Activated - "
—O0—# : »] Clarification
Wastewster Saiting Shidge
~135ML/d
AWRP
Beenyup AWRP Feed
NH: HOC)

I

AWRF Feed
~7 ML/d

2 3
o] U frof ro o] uv |of e By
RO Reject
(to head of WWTF)
Groundwater
45ML/d
Figure 66. Schematic of the WWTP and the AWTP located at Beenyup. Locations of S::CAN probes (1-3)
are also indicated.

B.2.2. Chemicals and preparation of solutions

Metolachlor PESTANAL® (analytical standard purity > 97.6%), trifluralin (analytical standard purity >
99.9%), simazine PESTANAL® (analytical standard purity > 99.8%), carbamazepine (analytical standard
purity > 99.0%), metformin hydrochloride (United States Pharmacopeia (USP) Reference Standard purity
> 99.8%), N-Nitrosodimethylamine solution 200 pg-mL™ in methanol (analytical standard purity > 99.9%)
were supplied by Sigma—Aldrich (Sydney, Australia); methanol (MeOH) (ChromAR HPLC grade) were
purchased from Mallinckrodt Baker (Phillipsburg, NJ, USA). Stock solutions of individual chemicals were
prepared by weighting a specified amount of neat chemical and transferring it into a 1 L wolumetric flask
which was then filled up to the mark with DI water. Due to solubility issues, the pesticide trifluralin was
firstly dissolved in 1 mL of MeOH and then the wlume was brought up to 1 L with DI water under stirring.
Corresponding blanks were also prepared as reference. The mix solutions containing the 6 test
chemicals were prepared by sequential dilution of the stock solutions (Mix Conc. A, B, C). Table 34
summarizes the concentrations of single compound stock and mix solutions prepared. All solutions were
kept refrigerated at 4°C to prevent degradation.

Table 34. Concentrations of stock solutions and mixtures.

Compound S::CAN Stock
Estimated  solution
Alarm (Mg-L™h
Limit
(ug-L?)
Metolachlor 300** 2000 4000 400 4000 40
N- 100** 50/3000 200 20 200 2
Nitrosodimethylamin
e
Trifluralin 50** 150/250/10 2000 200 2000 20
00
Simazine 20** 30/ 250 1000 100 1000 10
Carbamazepine 100** 1000 2000 200 2000 20
Metformin HCI 250** 50 1000 100 1000 10

**Water Corporation Memorandum of Understanding with the Health Department of WA

92




B.2.3.  S::CAN offline tests to assess the detection of target pollutants at Beenyup AWRP

Offline tests on the sensitivity and selectivity of the S::CAN probe toward the detection of the 6 target
chemicals and surrogates were conducted. Following DCM recommendation, a range of p-pollutants
relevant to Water Corporation including pesticides (e.g. simazine, metolachlor, trifluralin),
pharmaceuticals (metformin, carbamazepine) and nitrosamines (N-Nitrosodimethylamine, NDMA) were
selected for testing. The matrix used for these experiments constituted of laboratory DI water from
CWQRC laboratory. DCM recommended awoiding using ultrapure water (e.g. RO water or MQ water) to
prepare the solutions. DCM had previously found that some RO units produced RO water containing
residual RO resin/fibres that could interfere with the measurements. Therefore DI water was preferred to
record the chemical fingerprints in S::CAN. Absorbance measurements were set to be taken at a 2 min
interval; measurement time for each sample was 30 s (real measurement: 10 s, software calculations: 20
s). As per DCM instructions, the cleaning of the sensor and of the sample sleeve was carried out before
and after each measurement according to DCM “Shore Cleaning/Zero Check Instructions — 35 mm”
standard procedure using DI water. The absence of contamination/memory effects was werified by
acquiring 2 consecutive blank samples constituted of DI water after each measurement with spiked
solutions.

B.2.4. Fluorescence Excitation-Emission matrix experiments

A quinine stock solution (1 g-L™) was prepared by adding 0.258 g of quinine in 250 mL of sulphuric acid
(0.05 M). Other stock solutions of individual chemicals were prepared according to Section B.2.2.
Compounds tested for fluorescence excitation-emission experiments were metolachlor, trifluralin,
simazine and carbamazepine. Single compound solutions were prepared in DI water and in RO water at
concentrations corresponding to the DWG. A mix solution containing the 4 test chemicals were prepared
by sequential dilution of the stock solutions in DI water and RO water at concentration corresponding to
the DWG. Fluorescence excitation-emission spectra of DI water and RO water blanks were also acquired
as reference. Table 35 summarizes the concentrations of single compound stock and mix solutions
prepared. All solutions were kept refrigerated at 4°C to prevent degradation.

Table 35. Concentrations of stock solutions and mixtures in DI water and RO water used for the
fluorescence excitation-emission matrix experiments.

Compound Stock Single Single Mix in DI Mix in
solution compoun compoun water RO
in DI d working d working (ug-L")  water
water solution  solution (Mg-L?)
(ng-Lh in DI in RO
water water
(ugL™)  (ugL?)
Metolachlor 300** 4000 300 300 300 300
Trifluralin 50** 2000 50 50 50 50
Simazine 20** 1000 20 20 20 20
Carbamazepine 100** 2000 100 100 100 100

*Water Corporation Memorandum of Understanding with the Health Department of WA